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Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M4x10 FZB1020401021

Hexagon cylinder head M4x16 FZB1020401622

Hexagon cylinder head M4x20 FZB1020402043

Hexagon cylinder head M6x16 FZB1020601624

Hexagon bolt M8x12 FZB1140801215

Hexagon bolt M8x25 FZB1140802586

Hexagon bolt M8x30 FZB1140803087

Hexagon bolt M8x40 FZB1140804028

Hexagon bolt M8x50 FZB1140805029

Hexagon bolt M8x55 FZB11408055810

Hexagon bolt M12x70 FZB114120701211

Nut M12 FZB15120002512

Self-locking nut M4 FZB17904000613

Self-locking nut M6 FZB179060003114

Self-locking nut M8 FZB179080004615

Right sideplate204325116

Left sideplate204327117

L sideplate Adjustable complet204330118

R sideplate adjustable complet204332119

Spacer204335120

Spacer204337221

Right bracket for leg204340222

Left bracket for leg204342223

Solid leg, low end204345124

Solid leg, high end204347125

Adjustable leg204348226

Tube for leg204357827

Bracket for emergency stop204363128

Rubber strip204367229

Rubber strip for hood204368130

Clamp plate204370231

Clamp plate for hood204371132

Left plate for hood204372133

Right plate for hood204375134

Endplate for hood204377135

Endplate204378136

Sawdust screen204380137

Cable w. plug M12 4P 5M204388238

Reflector Banner PN-44399204390239

Photo cell PH18CNR65PAM1SA204391240

Grid conveyer belt204392141

PVC support wheel2044001242

Mounting for photocell204402143

Bracket for reflector204403144

Bracket for photocell204405145

Drive unit for grid conveyer204408146

Wheel unit for grid conveyer204409147

End cap 35x35mm Black204832448

Electric assembly Gridconveyor25057149

Id plate grid conveyor30014150

Warning sign high voltage31006151

Warning Sign rotating parts31008152

Cabel gland M20 Ø5-12600455153

Cable gland nut polyamid M20600475154

Emergency stop box. UK text600680155

Blind rivet Ø3.2x8 (4-5,5)7003208256

Buttonhead bolt M6x20 FZB760060202957

Buttonhead bolt M8x16 FZB76008016858

Buttonhead bolt M8x20 FZB760080201659

Washer M4 FZB82104000860

Washer M6 FZB821060003161

Washer M8 FZB821080005462

Washer M12 FZB821120003663
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Parts List

DESCRIPTIONPART NUMBERQTYITEM

Label for grid conveyer20440711

Electric mounting, Gridconveyor2506212

Switch element 1NC ZBE10260007023

Terminal block DLD 2.5/3560011224

End plate AP-DLD nr 13176660012515

Cross connector Q10 no13131060013016

Push button white ZB4BA160016217

Push botton red ZB4BA460016418

Turn button 3.pos60016519

Socket for relay RSB1A120600170210

Relay 1CO 12A 24VDC RSB1A120BD600175211

Switch block 1NO ZB4BZ101600176212

Switch block 1NC ZB4BZ102600178113

Cable JZ 4x1,0mm² PVC6002601,4 m14

Box PC203615 360x200x151600272115

Mountingplate for box PC203615600273116

Additional Switch GVAE11600280117

Contactor LP4K0910BW3 9A 3P+1NO600285118

CEE 16A plug male600295119

Cable gland M16 Ø2,5-8600460420

Cable gland nut polyamid M16600470421

Cable OZ 4x0,75mm² PVC6005281,4 m22

Terminal block WDU_2,5600550723

End plate WAP 2,5-10600555224

Terminal block WPE 2,5600585125

End bracket EW 35600590226

Power supply 1P 24V 2,5A601275127

Motor protection 1,6-2,5A875100128
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Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x16 FZB1140801651

Hexagon bolt M10x50 FZB1141005012

Nut M10 FZB151000013

Self-locking nut M8 FZB1790800064

Spacer for drive wheel20435225

Key 8x7x110mm DIN-6885A20435316

Key 8x7x50mm  DIN-6885A20435427

Pulley for belt N40-12-3020439528

Y-Bearing round plate Ø3047317029

Washer SRKB Ø9x35x3 FZB4809335110

Buttonhead bolt M8x20 FZB76008020611

Washer M10 FZB82110000112

Gearmotor RMI63PP 1:80 0,55kW 230/400VM103156113

 Drive shaft, model 2018M103157114

Torque arm for RMI 70 gear, short modelM103159115
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PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Cabel gland M20 Ø5-1260045511

Gear RMI70P71B14 1:80 PPM10315412

Motor 0,55kW 1500rpmM10315513
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Gearmotor RMI63PP 1:80 0,55kW 230/400V
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Revision:
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Material:

KL Made16-01-2018

Product data:

Gear: STM-RMI70PP

Ratio: 1:80

Flange: IEC71 B14

Hole: ø28H7

Mounting: M1 (oil level)

Motor: 0,55kW 1500rpm IEC71 B14

Terminal board posistion: POS 5
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Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M12x25 FZB1021202521

Nut M10 FZB151000082

Threaded pin ø10mm FZB 196100000,30 m3

Bracket for tightner20436024

Driven shaft20438215

Reverse wheel20439726

Bearing 6006 2RS47302247

Chamfered Washer M10 FZB8211000088

Chamfered Washer M12 FZB8211200029

Seeger ring for shaft Ø30 din 47189730000410

Seeger ring for bore ø55 din 47289855000411
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Description 1:

Wheel unit for grid conveyer
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